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@m ko Test Report No.: NK-23-E-0655

FCC Certification

SCOPE

Measurement and determination of electromagnetic emissions (EME) of radio frequency
devices including intentional and/or unintentional radiators for compliance with the technical
rules and regulations of the Federal Communications Commission under FCC part 18.

Responsible Party : SAMSUNG ELECTRONICS CO., LTD.
Contact Person : Ms. Jiyea Hong
Tel No.: + 82 31 8062 9326

Manufacturer : SAMSUNG ELECTRONICS CO., LTD.

416 Maetan 3-Dong, Yeongtong-Gu, Suwon-Si, Gyeonggi-Do, Korea,
443-742

® FCCID: A3LOTR19M4C

® Model: ME19CB704112AA

® Trade Mark:

® EUT Type: Microwave ovens

® Applied Standard: FCC Part 18 & Part 2

® Test Procedure(s): MP-5:1986

® Dates of Test: July 05, 2023 to July 17, 2023

® Place of Tests: Nemko Korea Co., Ltd. EMC Site

® Test Report No.: NK-23-E-0655

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.
FCC ID: ASLOTR19M4C
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FCC Certification
INTRODUCTION

The measurement procedure described in MP5:1986 for Methods of Measurement of radiated,
powerline conducted radio noise, frequency and power output was used in determining
emissions emanating from Samsung Electronics Co., Ltd.

FCC ID : ASLOTR19M4C, Microwave ovens.

These measurement tests were conducted at Nemko Korea Co., Ltd. EMC Laboratory.

The site address is 155, Osan-ro, Mohyeon-eup, Cheoin-gu, Yongin-si, Gyeonggi-do 16885
Republic of Korea and 165-51, Yurim-ro, Cheoin-gu, Yongin-si, Gyeonggi-do, 17042, Republic of
Korea.

The area of Nemko Korea Corporation Ltd. EMC Test Site is located in a mountain area at

80 kilometers (48 miles) southeast and Incheon International Airport (Incheon Airport),

30 kilometers (18 miles) south-southeast from central Seoul.

The Nemko Korea Co., Ltd. has been accredited as a Conformity Assessment Body (CAB).

Nemko Korea Co., Ltd.

155, Osan-ro, Mohyeon-eup, Cheoin-gu,
Yongin-si, Gyeonggi-do 16885,

Republic of Korea,

165-51, Yurim-ro, Cheoin-gu, Yongin-si,
Gyeonggi-do, 17042, Republic of Korea.
Tel) + 82 31 330 1700

Fax) + 82 31 322 2332

Fig. 1. The map above shows the Seoul in Korea vicinity area.
The map also shows Nemko Korea Corporation Ltd. EMC Lab and Incheon Airport.

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 4 of 84
FCC ID: ASLOTR19M4C
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ACCREDITATION AND LISTING

Accreditation type Accreditation number

F@ CAB Accreditation for DOC Designation No. KR0026

KOLAS Accredited Lab.
(Korea Laboratory Accreditation Scheme)

Registration No. KT155

{Qdusty | Canada IC Registered site Site No. 2040E
V@l VCCI registration site(RE/CE/Telecom CE) Member No. 2118
EMC CBTL TL124
o
[@ KCC(RRL)Designated Lab. Registration No. KR0026
NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.

FCC ID: ASLOTR19M4C



EUT INFORMATION

Test Report No.: NK-23-E-0655

FCC Certification

EUT Information

Intended use

Household

Type of appliance

Over The Range

Model

ME19CB704112AA

Rated voltage & frequency

AC 120V, 60 Hz Single Phase

Rated power output

1000 W

Rated power consumption(MW)

1700 W

Magnetron

OM-75P, manufactured by Samsung

Component List

Item Model Manufacturer Serial Number
MAGNETRON OM-75P Samsung N/A
H.V TRANS SHV-U1870C DPC N/A
H.V CAPACITOR CH85-210091 Bicai N/A
FAN MOTOR SMF-U2070B Samsung N/A
INTERLOCK SWITCH | SZM-V16 Starion N/A
Control OTR_PF1_23 Samsung N/A

Description of the Changes according to FCC part 2.1043

Report No.

Difference

NK-23-E-0655

CONTROL

1) Add wireless module by FCC certified.
2) New control board

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.

FCC ID: ASLOTR19M4C
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DESCRIPTION OF TESTS

Radiation Hazard

A 700 m¢ water load was placed in the center of the oven.

The power setting was set to maximum power.

While the oven was operating, the Microwave Survey Meter probe was moved slowly
around the door seams to check for leakage.

Input Power Measurement

A 700 m¢{ water load was placed in the center of the oven and the oven set to maximum
power. A 700 m¢{ water load was chosen for its compatibility.
Input power and current were measured using a Power Analyzer.

Manufacturers to determine their input ratings commonly use this procedure.

Output Power Measurement

The Caloric Method was used to determine maximum output power.
The initial temperature of a 1 000 m{ water load was measured. The water load was

placed in the center of the oven. The oven was operated at maximum output
power for 47 seconds. Then the temperature of the water re-measured.

Frequency Measurements

Following the above test, after operating the oven long enough to assure that stable

operating temperature were obtained, the operating frequency was monitored as

the input voltage was varied between 80 percent to 125 percent of the nominal rating.

And the load quantity was reduced by evaporation to approximately 20 % of the original quantity
with nominal rating.

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.
FCC ID: ASLOTR19M4C
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DESCRIPTION OF TESTS

Conducted Emissions

The Line conducted emission test facility is located inside a 4 x 7 x 2.5 m shielded

enclosure.

It is manufactured by EM engineering. The shielding effectiveness of the shielded room is in
accordance with MIL-STD-285 or NSA 65-6.

A 1 m x 1.5 m wooden table 0.8 m height is placed 0.4 m away from the vertical wall and 0.5 m
away from the side of wall of the shielded room Rohde & Schwarz (ENV216) of the 50 ohm / 50
uH Line Impedance Stabilization Network(LISN) are bonded to the shielded room.

The EUT is powered from the Rohde & Schwarz (ENV216).

Power to the LISN s are filtered by high-current high insertion loss power line filters.

The purpose of filter is to attenuate ambient signal interference and this filter is also bonded to
shielded enclosure. All electrical cables are shielded by tinned copper zipper tubing with inner
diameter of 1/2”.

If d.c. power device, power will be derived from the source power supply it normally will be
powered from and this supply lines will be connected to the LISNs,

All interconnecting cables more than 1 m were shortened by non-inductive bundling
(serpentine fashion) to a 1 m length.

Sufficient time for EUT, support equipment, and test equipment was allowed in order for them
to warm up to their normal operating condition. The RF output of the LISN was connected to
the spectrum analyzer to determine the frequency producing the maximum EME from the EUT.
The spectrum was scanned from 150 kilz to 30 M with 15 s sweep time.

The frequency producing the maximum level was re-examined using the EMI test receiver.
(Rohde & Schwarz ESCI).

The detector functions were set to quasi-peak mode & CISPR average mode.

The bandwidth of receiver was set to 9 kilz. The EUT, support equipment, and interconnecting
cables were arranged and manipulated to maximize each EME emission.

Each emission was maximized by; switching power lines; varying the mode of operation or
resolution; clock or data exchange speed; scrolling H pattern to the EUT and of support
equipment, and powering the monitor from the floor mounted outlet box and computer aux a.c.
outlet, if applicable; whichever determined the worst case emission.

Each EME reported was calibrated using the R&S signal generator.

'z Xy
AN J

50 pH 50 pH
1k 0.1 4F 0.1 i 1kQ
| I | I 1

Fig. 2. LISN Schematic Diagram

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.
FCC ID: ASLOTR19M4C
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DESCRIPTION OF TESTS

Radiated Emissions

Measurement were made indoors at 10 m & 3 m using antenna, signal conditioning unit and
EMI test receiver to determine the frequency producing the maximum EME.

Appropriate precaution was taken to ensure that all EME from the EUT were maximized and
investigated. The Technology configuration, clock speed, mode of operation or video resolution,
turntable azimuth with respect to the antenna was note for each frequency found.

The spectrum was scanned from 0.15 Mz to 30 Mk using Loop Antenna

(ROHDE & SCHWARZ/HFH2-Z2) and from 30 M to 1 000 M using TRILOG Broadband Test
Antenna (Schwarzbeck, VULB 9163). 1 GHz to 6 GHz and 6 GHz to 18 GHz, Double Ridged
Broadband Horn Antennas (Schwarzbeck, HF907) was used. 18 GHz to 26.5 GHz, Horn Antenna
(Q-par Angus, QMS-00238) was used.

The test equipment was placed on a Styrofoam table.

Final Measurements were made indoors at 3 m using Loop Antenna

(ROHDE & SCHWARZ/HFH2-Z2) for measurement from 0.15 to 30 Mz with RBW 9 kiz and
made indoor at 10 m using TRILOG Broadband Test Antenna (Schwarzbeck, VULB 9163) for
measurement from 30 M to 1 000 Mz with RBW 120 kilz and made indoors at 3 m using Double
Ridged Broadband Horn Antenna (Schwarzbeck, HF907) Horn Antenna (Q-par Angus, QMS-
00238) for measurement from 1 Gz to 26.5 (Hz with RBW 1 M.

The detector function were set to quasi peak mode and the bandwidth of the receiver

were set to 9 kiz, 120 kilz and peak mode 1 Miz depending on the frequency or type of

signal.

The Double Ridged Broadband Horn antenna was tuned to the frequency found during
preliminary radiated measurements.

The EUT support equipment and interconnecting cables were re-configured to the setup
producing the maximum emission for the frequency and were placed on top of a 0.8 m high
non- metallic 1.0 X 1.5 meter table.

The EUT, support equipment and interconnecting cables were re-arranged and manipulated to
maximize each EME emission.

The EUT is rotated about its vertical axis on the turntable, and the polarization and height of
the receiving antenna are varied to obtain the highest field strength on the particular frequency
under observation.

Each EME reported was calibrated using the R/S signal generator.

30m

100m 30m

N\ Gﬁmi {15m
15m ( ) 30m

10m ; 10m

nm | 885m

. . . . Fig, 4. Di £3m ful ;
Fig. 3. Dimensions of 10 semi anechoic chamber B RRON LT ISR dhaeer

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.
FCC ID: ASLOTR19M4C



TEST DATA

Test Report No.: NK-23-E-0655
FCC Certification

Radiation Hazard

Probe Location Maximum Leakage Limit
[mMW/Cm2] [mMW/Cm2]

A 0.10 1.00

B 0.10 1.00

C 0.05 1.00

D 0.10 1.00

E 0.10 1.00

F 0.05 1.00

Input Power Measurement

Operation mode P rated (W) P (W) dP (%) Required dP (%)
Power Input 1700 1901 1.05 +15%
Output Power Measurement
Quantity of | Mass of the Ambient Initial Final Heating Power
Water container temperature | temperature | temperature time output
[mI] [d] [l rcl [l [s] (W]
1000 421 21.8 10.0 19.7 42 955
Formula:
p 4.187 x mwx(T1 —To) + 0.55xmcx(T1 —TA)
- t
NOTE :

P is the microwave power output (W)

my, is the mass of the water (g)
m. is the mass of the container (g)
Ta is the ambient temperature (C)

To is the initial temperature of the water (C)
T: is the final temperature of the water (C)

t is the heating time (s), excluding the magnetron filament heating-up time.

o

Tested by : Seungmin Lee

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.

FCC ID: ASLOTR19M4C
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TEST DATA

Frequency measurements

» Frequency vs Line Voltage Variation Test

[Room Temperature : 23.6 £ 1.0 °C]

Line Voltage *Pole Frequency Allowed Tolerance for
Variation (a.c. V) [MHz] the ISM Band
Lower : 2 433.2
Upper : 2 471.8
Lower : 2 433.6
Upper : 2 471.6
Lower : 2 430.2
Upper : 2 483.6
Lower : 2 429.6
Upper : 2 484.8
Lower : 2 433.2
Upper : 2 475.0 Lower : 2 400 Mk
Lower : 2 432.2 Upper : 2 500 M
Upper : 2 488.0
Lower : 2 435.0
Upper : 2 475.0
Lower : 2 435.4
Upper : 2 476.2
Lower : 2 444.0
Upper : 2 475.6
Lower : 2 432.0
Upper : 2 488.8

96 (80 %)

108 (90 %)

120 (100 %)

132 (110 %)

150 (125 %)

< KIIrIT<KIrIT<kKKKITI<KKITIKIK|TIT|T

NOTE :

1. *Pol. H = Horizontal V = Vertical
2. Initial load : 1 000 m/ of water in the beaker.

3. Line voltage varied from 80 % to 125 %.
4. ISM Frequency : 2 450 M, Tolerance : + 50 M
RESULT : Pass

/.-f /J

Tested by : Seungmin Lee

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.
FCC ID: ASLOTR19M4C
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TEST DATA

» Frequency vs Load Variation Test

[Room Temperature : 23.6 £ 1.0 °C]

Volume of water “)Pole Frequency Allowed Tolerance for
(me) [Miz] the ISM Band
Lower :2431.0
Upper : 2 476.6
Lower : 2 433.2
Upper : 2 490.6
Lower : 2 435.8
Upper : 2 473.2
Lower : 2 431.6
Upper:2473.4
Lower : 2 432.0
Upper:2481.4 Lower : 2 400 Mt
Lower : 2435.4 Upper : 2 500 M
Upper : 2 472.2
Lower : 2 432.0
Upper:2481.4
Lower :2429.4
Upper : 2 486.6
Lower : 2 433.2
Upper : 2 475.0
Lower : 2 432.2
Upper : 2 488.0

I

200

400

600

800

1000

< KT IT<KKITIIKKITIKKIIKK, T

NOTE :

1. *Pol. H = Horizontal, V = Vertical

2. The water load was varied between 200 m¢ to 1 000 ml.

3. Frequency was measured by using nominal voltage (a.c. 120 V).
4. ISM Frequency : 2 450 M, Tolerance : * 50 M

RESULT : Pass

L

Tested by : Seungmin Lee

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.
FCC ID: ASLOTR19M4C



@mko

TEST DATA

Test Report No.: NK-23-E-0655
FCC Certification

Conducted Emissions

FCCID : A3LOTR19M4C

[Room Temperature : 24.3 + 1.0 °C]

Test 112
Test Report
Common Information
Test Description: Conducted emission (NK-23-E-0655)
Tesat Site: Shieided room
Test Standard: FCC Part 18
Environment Conditions: AC 120V,60 Hz
Operator Name: Seungmin, Lee
Mode: Operating Mode
Full Spectrum
Full Spectrum
BOT
75
7ot
st
50'\ L fbante Wolage A lags B OF
T e {
sst
so g
» s
- 457
€ 1«1
: 40
E e
T * ®
304 é $
25t 4
? @
T
151 &
zl:: » Py
o ! t——t—t—t——t—+ t —t——+——+—+ t 1
150K 300 400500 800 1M M 3M AMSME B 10M 20M  30M
Freguency in Hz
7/5/2023 10:22:25 AM

NKQF-27-23 (Rev. 0)

Samsung Electronics Co., Ltd.
FCC ID: ASLOTR19M4C

Page 13 of 84
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FCC Certification
Test 212
Final _Result _ -
(MHz) {dBuV) (dByuV) | | (dB) {ms) fkHz)
0.152985 — 2243| 35584 33.35 15000.0 9.000| L1 ON
0.152985 47.85 —| 6584 18.16 15000.€ 9.000|L1 ON
194775 4678 —| &1 1L 15000 S000IN ON |
0.194775 - 3486 5383 18.97 15000.0 S000(N ON
0.260445 4202 —| 6142 19.40 15000.0 S000|N ON
0260445 = 034] 5142] 2108 150000 S000IN ON
0.394770 4274 — S57.96 15.22 15000.0 9000 N ON
0.394770 — 3230| 4796 15.66 15000.0 9000 N ON
0403725 4302 — 5178 1476 150000 SO000IN ON
0.403725 — 3M25]| 4778 16.53 15000.0 S000|N ON
1.033560 - 1087 4600 3513 15000.0 9.000 | L1 ON
1033560 2575 —1 5600 3025 15000 2000111 ON |
2.215620 — 868| 4600 37.32 15000.C 9.000|L1 ON
2.215620 3448 —| 5600 2152 15000.¢ 9000[L1___|ON
13 561605 = 14881 5000 312 15000 S000IN ON |
13.561605 2233 — | _s000] 3767 15000.0 9.000 | N ON
{continuation of the "Final_Result” table from column 14 )
M Corr. | Comment
0.152985| 9
0.152985 9.
194775 q ¢
0.19477: 9
0.260445| 97
97
0.394770 T
0.394770 T
m <
0.403725| 9
1.033560 ¥
2.215620 ¥
2 215620 ¥
13.561605] 100
13.561605]| 10.0
71502023 10:22:25 AM
NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 14 of 84
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NOTES:

1. Measurements using quasi-peak mode & average mode.

2. If no frequencies are specified in the tables, no measurement for quasi-peak
or average was necessary.

3. Line : L =Line, N = Neutral

4. The limit for consumer device is on the FCC Part section 18.307(b).

o

Tested by : Seungmin Lee

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.
FCC ID: ASLOTR19M4C



‘ Nem kO Test Report No.: NK-23-E-0655
FCC Certification
TEST DATA

Radiated Emissions (150 kiz to 30 Mk)
FCC ID : A3LOTR19M4C

[Room Temperature : 22.1 £ 1.0 °C]

EMI Auto Test(1) 112
Test Report
Common Information
Test Description: Radiated Emission(NK-23-E-0655)
Test Site: 10 m chamber
Test Standard: FCC Part 18
Environment Conditions: AC120V,60Hz
Operator Name: Seungmin, Lee
Mode: Operating Mode
Full Spectrum
Full Specirum
1490717
1301
1201
T F an Sacipted amEsON m B N =T
10T
1001
=1
w -
£l
2
s 70T
'j L
3
60 -
50 -
0
e
“Te
La SR
201 L 2 & &
101
] t + +—t+—+—t+t+— 1 t +—t+——t+— Y 1
150K 300 400500 BOO 1M i M AMEME B 10M 208 3I0M
Frequency in Hz
772023 1:48:37 PM
NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 16 of 84
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FCC Certification
EMI Auto Test(1) 212
Final_Result -
Frequency | QuasiPeak | Average Limit Margin | Meas. Time | Bandwidth | Height | Pol
(dHZ) _| {dBuVim) | (dBuVim) | (dB) {ms) (kHz) | f(cm)
162000 - 2736 11076 | 8340 15000 3.000 v
162000 33.39 — 110.7¢ 1737 15000. 3.000 v
192015 — 2642] 110 24234 1 000 y
192015 3238 — 110. 78.38 15000. 3.000 0|V
0.262640 — 2462 11076 | 86.14 15000.0 9.000 00[H
0262640 3058 —|  1076| 8018 150000 3000 olH
0.930757 25.61 — 11076 | 8515 15000.0 9.000 oolv
0.930757 - 19.59 11076 91147 15000.0 9.000 0.0[V
1.645397 2488 —|  11076] 8588 15000 3000 00V
1.645397 =] 1893] 11076] 918 15000, 000 olv
4374338 = 1866 11076 | 9210 15000 000 v
a7 2483 = 10 86 15000 000 v
{continuation of the “Final_Result™ table from column 14 )
_{MHz) (deq)
162000 303. -30.
192015 67. -30.
192015 87 -30,
. 262640 105. -30.
262640 105.0] -30.
330757 23 30
0.930757 23.0 -30.
645397 217.0 -30.
645397] 217 307
4374338 1330] 304
4374338 133.0 -30.4
7712023 1:48:37 PM
<Radiated Measurements at 3 meters >
NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 17 of 84

FCC ID: ASLOTR19M4C



( Nem kO Test Report No.: NK-23-E-0655

FCC Certification

NOTES:

1. *Pol. H = Horizontal V = Vertical

2. *AF + CL + Amp. = Antenna Factor + Cable Loss + Amplifier.
3. Distance Correction factor : 40 * log (300 / 3) = 80 dBuV/m

4. The limit at 300 meters is 20 * log (25 * SQRT (RF Power / 500))

5. All other emissions were measured while a 700 m/ load was placed in the center of the oven.
6. The limit for consumer device is on the FCC Part section 18.305.

/Nf,

Tested by : Seungmin Lee

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.
FCC ID: ASLOTR19M4C
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TEST DATA

Radiated Emissions (30 M to 1 (iz)
FCC ID : A3LOTR19M4C

[Room Temperature : 22.1 1.0 C]

EMI Auto Test{1) 112
Test Report

Common Information

Test Description: Radiated Emission(NK-23-E-0655)

Test Site: 10 m chamber

Test Standard: FCC Part 18

Environment Conditions: AC120V,60Hz

Operator Name: Seungmin, Lee

Mode: Operating Mode

Full Spectrum
Full Spectrum

FCC Pat 18 Ramated emissioa 10m CP

Level in dBuVmM
-
©
-,
+—+

oM 50 60 80 100M 200 300 400 S00 800 16

712023 9:30:55 AM

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 19 of 84
FCC ID: ASLOTR19M4C
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FCC Certification
EMI Auto Test(1) 212
Final Result _ I
Frequency | QuasiPeak | CAverage Limit Margin | Meas. Time | Bandwidth | Height | Pol
| (dBuVim) | (dBuVim) | (dBuVim) | (dB) ims) Akhz) fem)
41.208889 — 234 6026| 57.32 15000.0 120.000| 2000V
41.208889 960 = 6026] 5066 15000.0 120000 2000V
| 67614444 — 163 6026] s8e3 15000.0 1200001 2000[V
67.614444 8.63 — 6026 | 516 15000.¢ 120000] 2000V
257842222 — 725 6026| 5301 15000.( 120 1000V
| 1419 = 8026| 4607 15000, 1200001 10001V
296803889 = 1262 6026| 4764 15000.( 120000 1000V
296 803889 2048 — 6026| 3978 5000. 20000 1000V
| 6042477781 2 1639 = 80261 4367 | 2000{V
604347778 — 396 6026| 5030 5000. 120000] 2000V
646812222 1645 = 6026 4381 15000, 120000 3000V
646 812222 — 982 6026 5044 150000 120000] 3000(V
: 2189 — 6026( 3837 15000.0 120000 2000|H
967.558889 — 12.44 6026| 4782 15000.0 120, 2000 H
(continuation of the “Final_Result™ table from column 14 )
Azimuth | Cosr. Comment
| (dB/m)
41.208889 40| 307
41208889 401 307
67614444 51.0] 324
67.614444 510] 324
| 257842222 13 285
257.842222 170] 285
296 803889 17, 27 3
| 296 BOI889 17 203
604247778 19. 19,5
604347778 19.0[ 195
| 646812222] 1500] 194
646 812222 190.0] -19.4
967 558889 480[ 148
[ 967558889 480( -14
71712023 9:30:55 AM
<Radiated Measurements at 10 meters>
NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 20 of 84

FCC ID: ASLOTR19M4C



( Nem kO Test Report No.: NK-23-E-0655

FCC Certification
NOTES:

1. *Pol. H = Horizontal V = Vertical

2. *AF + CL + Amp. = Antenna Factor + Cable Loss + Amplifier.
3. Distance Correction factor : 20 * log (300/10) = 29.5 dB (N/m

4. The limit at 300 meters is 20 * log (25 * SQRT (RF Power/500))

5. All other emissions were measured while a 700 m/ load was placed in the center of the oven.
6. The limit for consumer device is on the FCC Part section 18.305.

St

Tested by : Seungmin Lee

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.
FCC ID: ASLOTR19M4C



[ Nemko
TEST DATA

Test Report No.: NK-23-E-0655
FCC Certification

Radiated Emissions (Above 1 (i)

FCC ID : ASLOTR19M4C

[Room Temperature : 23.6 £ 1.0 C]

Frequency Pol* Ant.enna Turntable | Reading Total Result at 3 m Results Limits
Heights Angles Level Loss** K at 300 m at 300 m
(MHz) (H/V) (cm) 0 (dBuY) (dB) (dBpV/m) (uV/m) (pV/m) (pV/m)
2380 \Y 200 45 38.55 0.1 38.65 85.61 0.0060 0.52 34.55
3970 \Y 100 45 33.51 9.1 42.61 135.05 0.0093 1.26 34.55
4582 H 300 90 33.89 11.2 45.09 179.68 0.0100 1.80 34.55
4936 H 100 0 54.50 12 66.5 2113.49 0.0100 21.13 34.55
5511 Vv 300 315 30.84 12 42.84 138.68 0.0100 1.39 34.55
6342 Vv 400 45 33.08 12.5 45.58 190.11 0.0100 1.90 34.55
6990 H 200 30.88 14.1 44.98 177.42 0.0100 1.77 34.55
7392 \'/ 200 51.54 14.7 66.24 2051.16 0.0100 20.51 34.55
7964 \ 200 45 29.02 15.6 44.62 170.22 0.0100 1.70 34.55
8450 H 400 90 29.90 16.5 46.4 208.93 0.0100 2.09 34.55
9049 \Y 300 225 30.00 17.1 471 226.46 0.0100 2.26 34.55
9881 H 300 40.71 17.6 58.31 823.19 0.0100 8.23 34.55
10335 H 200 30.35 17.7 48.05 252.64 0.0100 2.53 34.55
10750 Vv 200 315 27.85 17.8 45.65 191.65 0.0100 1.92 34.55
12346 H 300 28.36 20.1 48.46 264.85 0.0100 2.65 34.55
12768 H 400 26.74 20.5 47.24 230.14 0.0100 2.30 34.55
12942 H 300 45 27.13 20.8 47.93 249.17 0.0100 2.49 34.55
14799 \'/ 300 270 26.52 23.1 49.62 302.69 0.0100 3.03 34.55
15258 \ 200 315 29.50 23.5 53 446.68 0.0100 4.47 34.55
17280 \Y 300 270 27.18 25.4 52.58 425.60 0.0100 4.26 34.55
17815 \Y 300 45 28.56 26.2 54.76 547.02 0.0100 5.47 34.55

NKQF-27-23 (Rev. 0)

Samsung Electronics Co., Ltd.
FCC ID: ASLOTR19M4C




Test Report No.: NK-23-E-0655
FCC Certification

NOTES:

1. * Pol. H =Horizontal V=Vertical

2. ** Total Loss = Antenna Factor + Cables Loss + Amplifier + HPF (High Pass Filter)
3. Field Strength (at 300 m) (uV/m) = K * 10 [Fieldstrength at 3 m (dBuV/m) / 20]

4. Where K is given by :

Frequency K

1830 MHz .0046
2745 MHz .0070
3660 MHz .0090
4575 MHz and above .0100

For frequencies between those given in the table, the value of K is determined by linear
interpolation.
5. The limit at 300 meters is 25 * SQRT (RF Power/500)
6. Load for measurement of radiation on second and third harmonic : Two loads,
one of 700 m/ and the other of 300 m/, of water were used. Each load was tested
both with the beaker located in the center of the oven and with it in the corner.
7. The test was performed at peak detector mode with average.
8. The limit for consumer device is on the FCC Part section 18.305.

o

Tested by : Seungmin Lee

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.
FCC ID: ASLOTR19M4C



‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Line Voltage Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4048 SWT 1.0l ms = VBW ZNMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

S0 depy

20 depy

70 dBpy

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.46858 GHz 117.71 !BHV

02 Mt 1 -35.36 MHz -28.68 dB
1  17.07.2023
morer MMM V7R NGRS TR

B} it 1 3.2 MHz -27.00 dB

15:45:5% 17.07.2023

Horizontal (96 V, 1 000 m{)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 24 of 84
FCC ID: ASLOTR19M4C



‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Line Voltage Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4048 SWT 1.0l ms = VBW ZNMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

S0 depy

20 depy —

70 dBpy i

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.46658 GHz 114.07 !BHV

02 M1 1 -32.97 MHz -26.96 dB
s m— 75 |

B} it 1 5.0 MHz -29.43 dB

15:47:01 17.07.2023

Vertical (96 V, 1 000 m¢)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 25 of 84
FCC ID: ASLOTR19M4C



‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Line Voltage Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4048 SWT 1.0l ms = VBW ZNMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

o0 depy

20 dBpy—

70 dBpy

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.47378 GHz 117.97 !BHV

0z M1 1 -43.56 MHz -26.29 dB
Aborta L]  17.07.2023
ik i 194955 _ _

B} it 1 9.79 MHz -28.50 dB

15 :45:56 17.07.2023

Horizontal (108 V, 1 000 m{)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 26 of 84
FCC ID: ASLOTR19M4C



‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Line Voltage Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4048 SWT 1.0l ms = VBW ZNMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

[0 dE.P_V

20 depy

70 dBpy

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.48077 GHz 115.42 !BHV

0z M1 1 -51.15 MHz -26.09 dB
1  17.07.2023
ifzaiks LU = 19:52i14 _ _

33 il { 4.0 MHz -30.78 dB

18:52:15 17.07.2023

Vertical (108 V, 1 000 m)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 27 of 84
FCC ID: ASLOTR19M4C



‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Line Voltage Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4048 SWT 1.0l ms = VBW ZNMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

o depy

80 tBpY —+

70 dBpy

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.46898 GHz 114.02 !BHV

02 Mt 1 -35.76 MHz -26.05 dB
1  17.07.2023
aoed MMM . 7702 [RERGNER RGN

B} it 1 5.99 MHz -28.18 dB

18:21:35 17.07.2023

Horizontal (120 V, 1 000 m{)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 28 of 84
FCC ID: ASLOTR19M4C



‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Line Voltage Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -

Ref Level 137.00 4By = REW 1MMHz .
- At 4048 SWT 1.01 mz = VBW ZMHz Mode LSuto Sweep Frequency 2.4500000 GH=z

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

= depy

20 depy

To depy

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.48536 GHz 108.03 !BHV

02 Mt 1 -53.15 MHz -27.96 dB
1  17.07.2023
aored MMM . 7702 [RERGNSN RGN

33 il { 2.6 MHz -31.74 dB

18:17:28 17.07.2023

Vertical (120 V, 1 000 m)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 29 of 84
FCC ID: ASLOTR19M4C



‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Line Voltage Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4048 SWT 1.0l ms = VBW ZNMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

=0 depy

20 dBp Y-

70 depy

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.46838 GHz 117.05 !BHV

02 M1 1 -33.37 MHz -27.76 dB
s v [ DS

33 il { 6.59 MHz -30.89 dB

18:58:20 17.07.2023

Horizontal (132 V, 1 000 m{)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 30 of 84
FCC ID: ASLOTR19M4C



@mko

PLOTS OF EMISSIONS

Test Report No.: NK-23-E-0655
FCC Certification

® Frequency vs Line Voltage Variation Test

AN

Multiview - Receiver  [Ef soi2 Ed spectrum
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4045 SWT 101 ms = VBW Z[Hz Mode Auto Sween Frequency 2.4500000 GHz
Input 14C PS On Motch Off
1 Frequency Sweep T
130 depy
weod0p0—+——— L oW CIRShRD O]
1100 depy
100 depy
S0 depy
20 depy
T depy e
£0 dBpY
5O depy
[ =T
0 e LS A2
CF 2.45 GH=z 1001 pts 20.0 MHz / Span 200.0 MHz
2 Marker Table
11 1 2.46558 GHz 117.06 !Bp\f
Dz M1 1 -30.17 MHz -26.24 dB
03 11 1 10.59 MHz -46.49 dB

aborted  INHNENNER

18:59:42 17.07.2023

2 Imagan

Vertical (132 V, 1 000 m)

Samsung Electronics Co., Ltd.
FCC ID: ASLOTR19M4C

NKQF-27-23 (Rev. 0)

Page 31 of 84



‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Line Voltage Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4048 SWT 1.0l ms = VBW ZNMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

S0 depy

20, depy

7O dBp

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.46638 GHz 118.63 !BHV

02 M1 1 -22.38 MHz -29.18 dB
sooed MMM Vi GG TR

B} it 1 9.19 MHz -28.42 dB

20:05:45 17.07.2023

Horizontal (150 V, 1 000 m{)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 32 of 84
FCC ID: ASLOTR19M4C



‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Line Voltage Variation Test

MultiView = Receiver sgiz [l seectrum [ x | -

Ret Level 137 00 d5uy = RBW 1 MHz ) :
" At 40 dE  SWT 1.01 ms = VBW ZMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 1 4C PSS O Motch Off

1 Frequency Sweep

130 dbuv

120 By

130 gy

100 By

30 dapy:

30 dBuY

TO dBpY

A0 g8y

S0 dept
a5 EHEREL

CF 2,45 GHz 1001 pks

2 Marker Table
ML 1 2.48676 GHz 117.52 HBFV

oz 11 1 -54.75 MHz -26.27 dB
e - 77507 O

20.0 MHz/ Span 200.0 MHz

03 M1 4 2.0 MHz -26.19 dB

20:06:18 17.07.2023

Vertical (150 V, 1 000 m¢)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 33 of 84
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‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Load Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -

Ref Level 137.00 4By = REW 1MMHz .
- At 4048 SWT 1.01 mz = VBW ZMHz Mode LSuto Sweep Frequency 2.4500000 GH=z

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

S0 depy

20 depy

70 dBpy

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.46958 GHz 116.39 !BHV

02 Mt 1 -38.56 MHz -27.03 dB
1  17.07.2023
mwoter MMM V7S [REGREE RGN

B} it 1 6.99 MHz -30.20 dB

18:35:02 17.07.2023

Horizontal (120 V, 200 m{)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 34 of 84
FCC ID: ASLOTR19M4C



‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Load Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4048 SWT 1.0l ms = VBW ZNMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

o0 depy

20 dBpy

70 dBpy

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.46838 GHz 113.18 !BHV

0z It 1 -35.16 MHz -28.46 dB
| _ 17.07.2023
aoted  NENNNN . Ve [IREGROT RGN

B} it 1 22.18 MHz -32.91 dB

15:41:01 17.07.2023

Vertical (120 V, 200 m¢)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 35 of 84
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@mko

PLOTS OF EMISSIONS

Test Report No.: NK-23-E-0655
FCC Certification

® Frequency vs Load Variation Test

MultiView = Receiver sgiz [E§ spectrum
Ret Level 137 00 d5uy = RBW 1 MHz ) :
- ALt 40 dE  SWT 1.01 ms = VBW ZMHz Mode Suto Sweep Frequency 24500000 GHz
Input 1 4C PSS O Motch Off
1 Frequency Sweep 1 ¥
130 dBpy
120 dBp e
110 dBpy
100 dBpy
90 depy:
20 dBpy
70 dape
60 By
50 dBpY
[ =]
_ SRR
CF 2.45 GHz 1001 pks 20.0 MHz/ Span 200.0 MHz
2 Marker Table
ML 1 2.46638 GHz 114.7¢6 HBFV
0z M1 1 -30.57 MHz -26.16 dB
03 Ll 1 6.79 MHz -31.95 dB

Aborted

18:36:22 17.07.2023

Horizontal (120 V, 400 m{)

NKQF-27-23 (Rev. 0)
FCC ID: A3LOTR19M4C

Samsung Electronics Co., Ltd.

Page 36 of 84



‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Load Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4048 SWT 1.0l ms = VBW ZNMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

S0 depy

20 dBpy

70 dBpy

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.46918 GHz 116.03 !BHV

02 Mt 1 -37.56 MHz -27.08 dB
1  17.07.2023
aored MMM . 772007 [RRGNEN RGN

B} it 1 4.2 MHz -30.76 dB

18:37:43 17.07.2023

Vertical (120 V, 400 m{)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 37 of 84
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‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Load Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4048 SWT 1.0l ms = VBW ZNMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

S0 depy

20 depy

70 dBpy

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.46618 GHz 117.70 !BHV

02 M1 1 -34.17 MHz -27.36 dB
s O [ [

B} it 1 15.18 MHz -39.96 dB

18:35:52 17.07.2023

Horizontal (120 V, 600 m{)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 38 of 84
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‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Load Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4048 SWT 1.0l ms = VBW ZNMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

S0 depy

20 dBpY

70 dBpy

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.46598 GHz 115.02 !BHV

D2 [N 1 -30.57 MHz -27.11 dB
e U G

B} it 1 6.19 MHz -30.53 dB

18:35:15 17.07.2023

Vertical (120 V, 600 m¢)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 39 of 84
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‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Load Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4048 SWT 1.0l ms = VBW ZNMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

S0 depy

20 depy

70 dBpy

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.46618 GHz 117.70 !BHV

02 M1 1 -34.17 MHz -27.36 dB
s M iz g

B} it 1 15.18 MHz -39.96 dB

18:35:3% 17.07.2023

Horizontal (120 V, 800 m{)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 40 of 84
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‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Load Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4048 SWT 1.0l ms = VBW ZNMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

o0 depy

80 tBp Y=

TO dBpy 4

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.46618 GHz 114.46 !BHV

02 Mt 1 -36.76 MHz -26.30 dB
1  17.07.2023
moter MMM V72t NGRS RGN

B} it 1 20.38 MHz -30.16 dB

18:54:02 17.07.2023

Vertical (120 V, 800 m¢)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 41 of 84
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‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Load Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4048 SWT 1.0l ms = VBW ZNMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

o depy

80 tBpY —+

70 dBpy

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.46898 GHz 114.02 !BHV

02 Mt 1 -35.76 MHz -26.05 dB
1  17.07.2023
aored MMM . 77202 [RERGNSN RGN

B} it 1 5.99 MHz -28.18 dB

18:21:35 17.07.2023

Horizontal (120 V, 1 000 m{)

NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd. Page 42 of 84
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‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Frequency vs Load Variation Test

AN

Multiview - Receiver  [B§ soi2  [E spectrum -
Ref Level 137.00 4By = REW 1MMHz .
- ALt 4048 SWT 1.0l ms = VBW ZNMHz Mode Suto Sweep Frequency 2.4500000 GHz

Input 142 PS on  Motch Off

1 Frequency Sweep

130 depy

120 depyt

1100 depy

100 depy

= depy

20 depy

To depy

£0 dBpY

5O depy

40 depy -

CF 2.45 GHz 1001 pts 20.0 MHz / Span 200.0 MHz

2 Marker Table
ML 1 2.48536 GHz 108.03 !BHV

02 Mt 1 -53.15 MHz -27.96 dB
1  17.07.2023
aored MMM . 7702 [RERGNSN RGN

33 il { 2.6 MHz -31.74 dB

18:17:28 17.07.2023

Vertical (120 V, 1 000 m)
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‘ Nem kO Test Report No.: NK-23-E-0655

FCC Certification
® Radiated Emissions (Above 1 GHz)
EMI Auto Test(27) 1/2
Test Report
Common Information
Test Description: Radiated Emission{NK-23-E-D855)
Test Site: 3rd building 3m chamber
Test Standard: FCC Part 18
Environment Conditions: AC 120V, 60 Hz
Operator Name: Seungmin, Lee
Mode: 2380
Full Spectrum
Full Spectrum
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et
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55‘:
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=t
7T .
S el
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0T
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o 8 t t + t 1 t t t 1 i
2378 2376 2378 2380 2382 2384 2385
Freguency in MHz
17712023
2 377.10 MHz
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‘ Nem kO Test Report No.: NK-23-E-0655

FCC Certification
® Radiated Emissions (Above 1 GHz)
EMI Auto Test(27) 112
Test Report
Common Information
Test Description: Radiated Emission(NK-23-E-0655)
Test Site: 3rd building 3m chamber
Test Standard: FCC Part 18
Environment Conditions: AC 120V, 60 Hz
Operator Name: Seungmin, Lee
Mode: 3970
Full Spectrum
Full Spectrum
1207
15T
H‘J:‘
1057
o}
il
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g5+
sl
?5-i i
70k 2 =t 18
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th t t t t t t t t t i
3085 3068 2068 3070 3T 3674 3ars
Frequency in MHz
17712023
3971.39 MHz
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‘ Nem kO Test Report No.: NK-23-E-0655

FCC Certification
® Radiated Emissions (Above 1 GHz)
EMI Auto Test(27) 1712
Test Report
Common Information
Test Description: Radiated Emission(NK-23-E-0655)
Test Site: 3rd building 3m chamber
Test Standard: FCC Part 18
Environment Conditions: AC 120 V, 60 Hz
Operator Name: Seungmin, Lee
Mode: 4582
Full Spectrum
Full Spectrum
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!15:
110::
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8T
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SS'r
i}
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Frequency in MHz
17/7/2023
4 586.39 MHz
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‘ Nem kO Test Report No.: NK-23-E-0655

FCC Certification
® Radiated Emissions (Above 1 GHz)
EMI Auto Test(27) 112
Test Report
Common Information
Test Description: Radiated Emission(NK-23-E-0655)
Test Site: 3rd building 3m chamber
Test Standard: FCC Part 18
Environment Conditions: AC 120V, 60 Hz
Operator Name: Seungmin, Lee
Mode: 4936
Full Spectrum
Full Spectrum
12071
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110::
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E*Ei 65T T
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4931 44932 4934 4936 4938 4940 4941
Frequency in MHz
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‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Radiated Emissions (Above 1 GHz)

EMI Auto Test(27) 1/2
Test Report
Common Information
Test Description: Radiated Emission(NK-23-E-0655)
Test Site: 3rd building 3m chamber
Test Standard: FCC Part 18
Environment Conditions: AC 120V, 60 Hz
Operator Name: Seungmin, Lee
Mode: 5511
Full Spectrum
Full Spectrum
120
1MsT
110+
105
1001
ST
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851
20T
ST
70T
E
3 st
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5506 5508 5510 5512 5514 5518
Frequency in MHz
171712023
5510.15 MHz
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‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Radiated Emissions (Above 1 GHz)

EMI Auto Test(27) 112
Test Report

Common Information

Test Description: Radiated Emission{NK-23-E-DE55)

Test Site: 3rd building 3m chamber

Test Standard: FCC Part 18

Environment Conditions: AC 120V, 680 Hz

Operator Name: Seungmin, Lee

Mode: 6342

Full Spectrum
Full Spectrum

Lavel in BuWm

6337 633 633 634 6.341 6342 6.343 £.344 6345 6346 6347
Frequency in GHz

171712023

6 340 MHz
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‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Radiated Emissions (Above 1 GHz)

EMI Auto Test(27) 112
Test Report

Common Information

Test Description: Radiated Emission(NK-23-E-0655)

Test Site: 3rd building 3m chamber

Test Standard: FCC Part 18

Environment Conditions: AC 120V, 60 Hz

Operator Name: Seungmin, Lee

Mode: 8990

Full Spectrum
Fuil Spectrum

Lavel in Buvim

ir——_rrmm syttt
6.985 6986 &£.987 6.988 €.589 €93 6.921 6.992 65993 6994 6.985
Frequency in GHz

17712023

6 992.86 MHz
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‘ Nem kO Test Report No.: NK-23-E-0655

FCC Certification
PLOTS OF EMISSIONS
® Radiated Emissions (Above 1 GHz)
EMI Auto Test(27) 1/2
Test Report
Common Information
Test Description: Radiated Emission(NK-23-E-0655)
Test Site: 3rd building 3m chamber
Test Standard: FCC Part 18
Environment Conditions: AC 120 V, 60 Hz
Operator Name Seungmin, Lee
Mode: 7392
Full Spectrum
Full Spectrum
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7387 7388 7389 7.39 7.3 7392 7393 7394 7395 7396 7397
Frequency in GHz
1717/2023
7 393.55 MHz
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PLOTS OF EMISSIONS

Test Report No.: NK-23-E-0655
FCC Certification

® Radiated Emissions (Above 1 GHz)

EMI Auto Test(27)

Common Information
Test Description:

Test Site:

Test Standard:

Environment Conditions:
Operator Name:

Mode:

Full Spectrum

Test Report

Radiated Emission(NK-23-E-DE55)
3rd building 3m chamber

FCC Part 18

AC 120V, 60 Hz

Seungmin, Lee

7964

Full Spectrum

Lavel in dBuVim

7863 7564 7865 7966 7887 7.968 7.969

Frequency in GHz

7.962

1772023

NKQF-27-23 (Rev. 0)

7 966.13 MHz

Samsung Electronics Co., Ltd.

FCC ID: ASLOTR19M4C
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PLOTS OF EMISSIONS

Test Report No.: NK-23-E-0655
FCC Certification

NKQF-27-23 (Rev. 0)

® Radiated Emissions (Above 1 GHz)

EMI Auto Test(27)

Test Report
Common Information
Test Description: Radiated Emission(NK-23-E-D655)
Test Site: 3rd building 3m chamber
Test Standard: FCC Part 18
Environment Conditions: AC 120V, 60 Hz
Operator Name: Seungmin, Lee
Mode: 8450
Full Spectrum

Fuil Spectrum

LI B S e A e i e

Lavel n BuVim

w
o
-+ttt

B.445 8.445 B.4a7 8.443 B.449 B.45 B.451 Bas2
Frequency in GHz

i+ttt

B.455

171712023

8 452.06 MHz

FCC ID: ASLOTR19M4C
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PLOTS OF EMISSIONS

Test Report No.: NK-23-E-0655
FCC Certification

® Radiated Emissions (Above 1 GHz)

EMI Auto Test(27)

112

Test Site:

Leave! in BLVIm

Test Standard:
Environment Conditions: AC 120V, 60 Hz
Operator Name:
Mode:

Test Report

Commeon Information
Test Description:

Radiated Emission(NK-23-E-0655)
3rd building 3m chamber
FCC Part 18

Seungmin, Lee
9049

Full Spectrum

9045 S046 9.047 9048 3.045 9.05 2.051 9052 3053

Frequency in GHz

9.054

171772023

NKQF-27-23 (Rev. 0)

9 053.24 MHz

Samsung Electronics Co., Ltd.
FCC ID: ASLOTR19M4C
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‘ Nem kO Test Report No.: NK-23-E-0655

FCC Certification
® Radiated Emissions (Above 1 GHz)
EMI Auto Test(27) 112
Test Report
Common Information
Test Description: Radiated Emission(NK-23-E-0655)
Test Site: 3rd building 3m chamber
Test Standard: FCC Part 18
Environment Conditions: AC 120V, 60 Hz
Operator Name: Seungmin, Lee
Mode: 9881
Full Spectrum
Fus Spectrum
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Frequency in GHz
171772023
9 880.92 MHz
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‘ Nem kO Test Report No.: NK-23-E-0655

FCC Certification
® Radiated Emissions (Above 1 GHz)
EMI Auto Test(27) 112
Test Report
Common Information
Test Description: Radiated Emission(NK-23-E-0655)
Test Site: 3rd building 3m chamber
Test Standard: FCC Part 18
Environment Conditions: AC 120V, 60 Hz
Operator Name: Seungmin, Lee
Mode: 10335
Full Spectrum
Full Spectrum
120
1S5
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Frequency in GHz
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‘ Nem kO Test Report No.: NK-23-E-0655

FCC Certification
® Radiated Emissions (Above 1 GHz)
EMI Auto Test(27) 112
Test Report
Common Information
Test Description: Radiated Emission{NK-23-E-0655)
Test Site: 3rd buiiding 3m chamber
Test Standard: FCC Part 18
Environment Conditions: AC 120V, 60 Hz
Operator Name: Seungmin, Lee
Mode: 10750
Full Spectrum
Ful Spectrum
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Frequency n GHz
171772023
10 746.72 MHz
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‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Radiated Emissions (Above 1 GHz)

EMI Auto Test(27) 1/2

Test Report

Common Information

Test Description: Radiated Emission(NK-23-E-D655)
Test Site: 3rd building 3m chamber

Test Standard: FCC Part 18

Environment Conditions: AC 120V, 60 Hz

Operator Name: Seungmin, Lee

Mode: 12346

Full Spectrum
Full Spectrum

FCC Pat 18

Lavel in dBuVIM

0 t t +—t —t—t —t t t t t t —t —t
12341 12342 12343 12344 12345 12246 122347 12348 12349 1235 12351
Frequency in GHz

17712023

12 345.11 MHz
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‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Radiated Emissions (Above 1 GHz)

EMI Auto Test(27) 1/2

Test Report

Common Information

Test Description: Radiated Emission(NK-23-E-D655)
Test Site: 3rd building 3m chamber

Test Standard: FCC Part 18

Environment Conditions: AC 120V, 60 Hz

Operator Name: Seungmin, Lee

Mode: 12768

Full Spectrum
Ful Spectrum

Lavel in dBuVIm

12763 12764 12765 12766 12767 12768 12768 1277 12771 12772 12773
Fregquency in GHz

171772023

12 772.63 MHz
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‘ Nem kO Test Report No.: NK-23-E-0655

FCC Certification
® Radiated Emissions (Above 1 GHz)
EMI Auto Test(27) 112
Test Report
Common Information
Test Description: Radiated Emission(NK-23-E-0655)
Test Site: 3rd building 3m chamber
Test Standard: FCC Part 18
Environment Conditions: AC 120V, 80 Hz
Operator Name: Seungmin, Lee
Mode: 12942
Full Spectrum
Full Spectrum
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‘ Nem kO Test Report No.: NK-23-E-0655

FCC Certification
® Radiated Emissions (Above 1 GHz)
EMI Auto Test(27) 1712
Test Report
Common Information
Test Description: Radiated Emission(NK-23-E-0855)
Test Site: 3rd building 3m chamber
Test Standard: FCC Part 18
Environment Conditions: AC 120V, 60 Hz
Operator Name: Seungmin, Lee
Mode: 14799
Full Spectrum
Full Spectrum
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Frequency n GHz
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‘ Nem kO Test Report No.: NK-23-E-0655

FCC Certification
® Radiated Emissions (Above 1 GHz)
EMI Auto Test(27) 112
Test Report
Common Information
Test Description: Radiated Emission(NK-23-E-0655)
Test Site: 3rd building 3m chamber
Test Standard: FCC Part 18
Environment Conditions: AC 120V, 60 Hz
Operator Name: Seungmin, Lee
Mode: 15258
Full Spectrum
Full Spectrum
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Frequency in GHz
1772023
15 256.69 MHz
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‘ Neka Test Report No.: NK-23-E-0655
FCC Certification
PLOTS OF EMISSIONS

® Radiated Emissions (Above 1 GHz)

EMI Auto Test(27) 112

Test Report

Common Information

Test Description: Radiated Emission(NK-23-E-0655)
Test Site: 3rd building 3m chamber

Test Standard: FCC Part 18

Environment Conditions: AC 120V, 60 Hz

Operator Name: Seungmin, Lee

Mode: 17280

Full Spectrum
Fuil Spectrum

-+ttt
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Frequency in GHz
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17 275.66 MHz
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‘ Nem kO Test Report No.: NK-23-E-0655

FCC Certification
® Radiated Emissions (Above 1 GHz)
EMI Auto Test(27) 913
Test Report
Common Information
Test Description: Radiated Emission(NK-23-E-0655)
Test Site: 3rd building 3m chamber
Test Standard: FCC Part 18
Environment Conditions: AC 120V, 60 Hz
Operator Name: Seungmin, Lee
Mode: 17815
Full Spectrum
Ful Spectrum
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Frequency in GHz
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17 811.99 MHz
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Test Report No.: NK-23-E-0655
FCC Certification

ACCURACY OF MEASUREMENT

The Measurement Uncertainties stated were calculated in accordance with the requirements of
measurement uncertainty contained in CISPR 16-4-2 with the confidence level of 95 %

1. Conducted Uncertainty Calculation

Uncertainty of Xi
Coverage
. ! factor Xi . . :
Source of Uncertainty Xi Value Probability l(lc(;IBl)) Ci Clct;éXl)
(dB) Distribution k (dB)
Receiver reading Ri +0.01 normal 1 1.00 0.01 1 0.01
AMN Voltage division factor Lamn +0.16 normal 2 2.00 0.08 1 0.08
Sine wave voltage dVsw +0.18 normal 2 2.00 0.09 1 0.09
Pulse amplitude response dVea +0.70 normal 2 2.00 0.35 1 0.35
Pulse repetition rate dVen +0.70 normal 2 2.00 035 | 1 0.35
response
Noise floor proximity dVnr +0.00 rectangular \/§ 0.00 1 0.00
AMN VDF frequency interpolation |  dve +0.10 rectangular J3 0.06 1 0.06
+2.60 .
AMN Impedance dz =270 Triangular \/6 1.10 1 1.10
Mismatch : AMN-Receiver M +0.07 U-Shaped Ne) 0.05 1 0.05
Combined Standard Uncertainty Normal uc=1.22dB
Expended Uncertainty U Normal (k = 2) U=244dB (CLis 95 %)
NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.
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@ém ko Test Report No.: NK-23-E-0655

FCC Cetrtification
2. Radiation Uncertainty Calculation (Below 1 (i)
Uncertainty Of Xi c°verage
. ) factor u(Xi) . Ci u(Xi)
Source of Uncertainty Xi Value Probability (dB) Ci (dB)
(dB) Distribution k
Receiver reading Ri +0.08 normal 1 1.00 0.08 1 0.08
Sine wave voltage dVsw +0.18 normal 2 2.00 0.09 1 0.09
Pulse amplitude response dVpa +0.58 normal 2 2.00 0.29 1 0.29
Pulse repetition rate AVer £0.35 normal 2 200 | 018 | 1 0.18
response
Noise floor proximity dVne +0.50 normal 2 2.00 0.29 1 0.29
Antenna Factor Calibration AF +1.30 normal 2 2.00 0.65 1 0.65
Antenna Directivity Ao +0.50 rectangular J3 0.29 1 0.29
Antenna Factor Height
Dependence Ax +1.00 rectangular J3 0.58 1 0.58
Antenna Phase Centre Variation Ar +0.06 rectangular J3 0.03 1 0.03
Antenna Factor Frequency )
Interpolation Ai +0.30 rectangular J3 0.17 1 0.17
Site Imperfections Si +4.00 triangular J6 1.63 1 1.63
Measurement Distance Variation Dv +0.10 rectangular J3 0.06 1 0.06
Antenna Balance Dbal +0.90 rectangular J3 0.52 1 0.52
Cross Polarisation Dcross +0.90 rectangular J3 0.52 1 0.52
Mismatch M * ?'gg U-Shaped NA 070 | 1 0.70
Combined Standard Uncertainty Normal U =2.19 d8B
Expended Uncertainty U Normal (k = 2) U=4.38 dB (CLis 95 %)
NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.
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@ém ko Test Report No.: NK-23-E-0655

FCC Cetrtification
3. Radiation Uncertainty Calculation (Above 1 (%)
Uncertainty of Xi Coverage
Ci
factor u(Xi)
Source of Uncertainty Xi Value Probability Ci u(Xi)
(dB)
(dB) Distribution (dB)
k
Receiver Reading Ri +0.26 normal 1 1 0.26 1 0.26
Preamplifier gain Gp +0.23 normal 2 2 0.12 1 0.12
Receiver Sine Wave dVsw +0.27 normal 2 2 0.14 1 0.14
Instability of preamp gain dGpw +1.2 rectangular ﬁ 0.70 1 0.70
Noise Floor Proximity dVnf +0.70 rectangular ﬁ 0.40 1 0.40
Antenna Factor Calibration AF +1.40 normal 2 2 0.70 1 0.70
Directivity difference AD +3.00 rectangular J3 0.87 1 0.87
Phase Centre location Ap +0.30 rectangular \/§ 0.17 1 0.17
Antenna Factor Frequency _
Interpolation Ai +0.30 rectangular J3 0.17 1 0.17
Site Imperfections Si +3.00 triangular JE 1.22 1 1.22
Effect of setup table
material dANT +1.50 rectangular NE) 0.87 1 0.87
Separation distance do +0.30 rectangular ﬁ 0.17 1 0.17
Cross Polarization Dcross +0.90 rectangular ﬁ 0.52 1 0.52
Mismatch +0.89
(antenna-Preamplifier) M -1.00 U-Shaped 2 0.70 ! 0.70
Mismatch +1.32
(preamplifier-receiver) M - 1.56 U-Shaped ‘/E 1.10 L 1.10
Combined Standard Normal Uo = 251 dB
Uncertainty
Expended Uncertainty U Normal (k = 2) U =5.02dB (CL is 95 %)
NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.
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Test Report No.: NK-23-E-0655
FCC Certification

LIST OF TEST EQUIPMENT

No. | Instrument Manufacturer Model Serial No. Calibration | Calibration
Due Date Interval
EMI TEST
1 RECEIVER Rohde & Schwarz ESR3 102930 2024.07.03 1 year
2 Software Rohde & Schwarz EMC32 Version 11.50 - -
TWO-LINE V-
3 NETWORK Rohde & Schwarz ENV216 102829 2024.07.04 1 year
4 M'e‘;t':r‘”a"e SUVEY | ETS Lindgren HI-1801 0003549 2024.01.10 | 1 year
EMI TEST
5 RECEIVER Rohde & Schwarz ESW8 100994 2024.03.30 1 year
6 | IRILOGBroadband | g0y ARZBECK VULB 9163 | 01432 2025.06.16 | 2 years
Test Antenna
7 ATTENUATOR FAIRVIEW SA3N5W-06 | N/A 2023.10.18 1 year
8 AMPLIFIER Sonoma Instrument 315 420127 2024.07.03 1 year
g | QpenSwitchand | p .46 g Schwarz 0SP230 101830 -
Control Unit
TILT ANTENNA . MA4640/800
10 MAST innco systems GmbH XP-EP N/A - -
11 Turntable innco systems GmbH | DT3000-3t N/A - -
. C03000/1373/52
12 CONTROLLER innco systems GmbH | CO3000 220621/P - -
13 LOOP ANTENNA Rohde & Schwarz HFH2-Z2 100279 2024.03.21 1 year
EMI TEST
14 RECEIVER Rohde & Schwarz ESW44 103091 2024.03.29 1 year
15 | CONTROLLER innco systems GmbH | CO3000 %3531%(/)8/ 937/383 | ;
TILT ANTENNA . MA4640-XP-
16 MAST innco systems GmbH EP N/A - -
17 Turntable innco systems GmbH | DT2000-2t N/A - -
SWITCH AND
18 POWER Rohde & Schwarz OSP120 101766 - -
DETECTOR UNIT
19 WiFi Filter Bank Rohde & Schwarz U082 N/A - -
DOUBLE RIDGED
20 HORN ANTENNA Rohde & Schwarz HF907 100197 2024.01.14 1 year
WRCJV8-
. Wainwright 2350-2400-
21 | Band Reject Instruments GmbH | 2500-2550- | 2 - -
40SS
22 Software Rohde & Schwarz EMC32 Version 10.10.01 | - -
23 Multimeter FLUKE Corporation FLUKE-101 58980136WS 2024.01.09 1 year
NKQF-27-23 (Rev. 0) Samsung Electronics Co., Ltd.
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Test Report No.: NK-23-E-0655
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APPENDIX A - SAMPLE LABEL

Labeling Requirements

The sample label shown shall be permanently affixed at a conspicuous location on the device and be

readily visible to the user at the time of purchase.

® FCC ID Location of EUT

MICRO -.-.ﬁ.'g".]\“ |_

SAMSUNG AOUSE 'r|"|
;ﬂﬁ 1.'I_

WRNUFACTURED
= OCTOBER2022 | OCRJTWOTAO0083T
WEDE N MALEYSIA | SEMA | FCCID . AILOTRISMAC

AR V00

SELANGOR, W. f-."#'xL&"fSIPx
SERIAL No.

BUHAN KLANG,

MODEL

120 Vac 60Hz
1.7 kW

ME19CE7041 124.&

A \lT

VERIFIDE 5

MICROWAVE

THIS PRODUCT COMPLIES WITH DHKS

(Contains Transmitter Module FCC ID : A3LCCAR210R, IC : 649E-CCAR210R

FCC ID : ASLCBAP210A,IC : B49E-CBAP210A
This device complies with part 15 of the FCC Rules.
Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) This device must accept
Lany interference received, including interference that may cause undesired operation.

(]3]

DG68-009528-00
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APPENDIX B - PHOTOGRAPHS OF TEST SET-UP

The Conducted Test Picture and Radiated Test Picture and show the worst-case configuration and
cable placement.

® Radiation hazard Test Picture

"

-'..:*;;ffélii -
L] (LT

H
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® Conducted Test Picture (Front)
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® Radiated Test Picture : 0.15 Mz ~ 30 Mk (Front)

et

® Radiated Test Picture :0.15 Mz ~ 30 MHz (R___gar)
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® Radiated Test Picture : 30 Mz ~1 @z (Rear)
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APPENDIX C - EUT PHOTOGRAPHS
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Front View of EUT 1
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Front View of EUT 2
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Rear View of EUT
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Right View of EUT
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Inside View of EUT 1
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Front View of MAGNETRON

Rear View of MAGNETRON
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Front View of H.V TRANS

Rear View of H.V TRANS
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Front View of H.V CAPACITOR

Rear View of H.V CAPACITOR
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Front View of FAN MOTOR
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Rear View of FAN MOTOR
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Front View of INTERLOCK SWITCH
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Rear View of INTERLOCK SWITCH
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Front View of Control
Rear View of Control
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